

The use of naltrexone in low doses beyond the approved indication

This is an excerpt from the full technical report, which is written in Norwegian.

The excerpt provides the report's main messages in English

No. 8-2015

Systematic review

Title: The use of naltrexone in low doses beyond the approved indication
Norwegian title: Bruk av naltrekson i lave doser utenfor godkjent bruksområde
Institution: Norwegian Knowledge Centre for the Health Services
(Nasjonalt kunnskapssenter for helsetjenesten)
Magne Nylenna, Director
Authors: Ringerike, Tove, Project leader
Pike, Eva, Senior Researcher
Nevjar, Janicke, Senior Researcher
Klemp, Marianne, Head of Research
Norwegian Knowledge Center for the Health Services
ISBN: 978-82-8121-952-6
ISSN: 1890-1298
Report: No. 8 – 2015
Project number: 791
Type of report: Systematic reviews
No. of pages: 51 report. 89 for appendix
Subject Headings:
(MeSH) Naltrexone, systematic review, LDN, low dose naltrexone, lavdose naltrekson
Client: MS-society
Citation: Ringerike T, Pike E, Nevjar J, Klemp M.
The use of naltrexone in low doses beyond the approved indication.
Report from Norwegian Knowledge Centre for the Health Services
2015.

Norwegian Knowledge Centre for the Health Services summarizes and disseminates evidence concerning the effect of treatments, methods, and interventions in health services, in addition to monitoring health service quality. Our goal is to support good decision making in order to provide patients in Norway with the best possible care. The Knowledge Centre is organized under The Norwegian Directorate of Health, but is scientifically and professionally independent. The Centre has no authority to develop health policy or responsibility to implement policies.

We would like to thank all contributors for their expertise in this project. Norwegian Knowledge Centre for the Health Services assumes final responsibility for the content of this report.

Norwegian Knowledge Centre for the Health Services
Oslo, April 2015

Key messages (English)

In Norway, naltrexone is approved as supportive treatment of alcohol dependence. The recommended dose is 50 mg, equivalent to the marketed tablet. Naltrexone in much lower doses than 50 mg has been used in Norway for the treatment of a variety of diseases, such as multiple sclerosis (MS), Crohn's disease, fibromyalgia, cancer, inflammatory bowel disease, chronic fatigue syndrome, and amyotrophic lateral sclerosis. Doses of 3 to 5 mg per day have often been termed low dose naltrexone. This use is beyond the approved indication. The purpose of this report is to examine whether there is a documented effect of the use of naltrexone in low doses.

We summarized data from a systematic review and several randomized controlled and prospective controlled studies in order to investigate the effect of using naltrexone in low doses on illness, and on functioning in daily life and to examine the risk of side effects.

We identified studies for people with:

- Crohn's disease (one systematic review, two studies)
- multiple sclerosis (two studies)
- fibromyalgia (two studies)
- cancer (one study)
- HIV (one study)
- various pain conditions (three studies)
- opioid dependence (six studies)

All studies were either small, of short duration, or had other methodological limitations. We considered the documentation to have very low quality. That means that we can not conclude whether the use of naltrexone in low doses is effective or safe.

Title:

The use of naltrexone in low doses beyond the approved indication

Type of publication:

Systematic review

[Info will add description]

Doesn't answer everything:

Doesn't cover use of naltrexone in higher than 5 mg/day doses. Doesn't cover results from studies without a control group.

Publisher:

Norwegian Knowledge Centre for the Health Services

Updated:

Last search for studies: May 2014.

Peer review:

Lillebeth Larun, researcher, The Norwegian Knowledge Centre for the Health Service (NOKC)
Signe Flottorp, researcher, NOKC
Ståle Onsgård Sagabråten, General Practitioner, Nesbyen legesenter
Kjell-Morten Myhr, Professor/Consultant neurologist, University of Bergen and Haukeland University Hospital

Executive summary (English)

Background

In Norway, naltrexone (Naltrexone POA Pharma) is approved as supportive treatment of alcohol dependence. The recommended dose is 50 mg, equivalent to the marketed tablet. Naltrexone in much lower doses than 50 mg has been used in Norway for the treatment of a variety of diseases, such as multiple sclerosis (MS), Crohn's disease, fibromyalgia, cancer, inflammatory bowel disease, chronic fatigue syndrome, and amyotrophic lateral sclerosis. Doses of 3 to 5 mg per day have often been termed low dose naltrexone. This use is beyond the approved indication. The purpose of this report is to examine whether there is a documented effect of the use of naltrexone in low doses.

Objective

Our objective was to examine efficacy and safety of any use of naltrexone in doses of 5 mg/day or lower.

Method

We searched systematically for systematic reviews and randomized controlled or prospective controlled trials on the efficacy and safety of naltrexone in low doses. Two researcher working independently screened all titles and abstracts according to inclusion and exclusion criteria. The quality of the included publications was assessed in the same way. We summarized the results in text and tables and used GRADE to establish our confidence in the effect estimates.

Results

We identified studies that met our inclusion criteria for people with Crohn's disease, multiple sclerosis, fibromyalgia, cancer, HIV, various pain disorders, and opioid dependence.

We included a systematic review on patients with inflammatory bowel disease, two studies on patients with MS, two studies on patients with fibromyalgia, a study on patients with cancer, a study on patients with HIV, three studies of patients with pain conditions and six studies of patients with opioid dependence.

All studies were either small, of short duration or had other methodological limitations. We considered the documentation to have very low quality. Studies had unclear or high risk of bias, the results had unclear reproducibility, few events, wide confidence intervals or distribution of the results was not provided. That means that we can not conclude whether the use of naltrexone in low doses is effective or safe.

Discussion

We summarized data from a systematic review and several randomized controlled and prospective controlled studies in order to investigate the effect of using naltrexone in low doses on illness and, functioning in daily life, and to examine the risk of side effects. We were not able to conclude whether such use is effective and safe.

The studies that included people with Crohn's disease, fibromyalgia, multiple sclerosis, cancer and HIV used naltrexone in daily doses of between 3 and 5 mg. The treatment time was usually between 8 and 12 weeks. These studies describe themselves as pilot studies, the first controlled study, or similar, and are accordingly of short duration. However, the choice of treatment duration is important. It must be long enough to allow a change to occur and be measured. The studies in question are not able to answer questions about the efficacy and safety of long term use.

The studies that examined naltrexone in low doses for patients with chronic pain and opioid dependence had shorter treatment duration and / or lower doses than in studies related to other conditions. Doses ranged from 0.0001 mg to 1 mg. We did not investigate potential dose-finding studies, so we have no evidence to estimate the dose interval where naltrexone could have an effect. It may therefore be that the doses used creates uncertainty about whether not an effect could be expected.

The included studies investigated several outcomes that could potentially be measured after a short time, such as daily pain, "craving for substance" or withdrawal symptoms. Because of the short treatment duration, the studies could not give answers relating to efficacy and safety of long term use.

The included studies were generally small. It is unlikely that the studies included in this section could have shown a difference between treatment groups with certainty, even if there was a difference. Moreover, it is extremely uncertain whether low-dose naltrexone has been investigated in a sufficient number of patients to identify rare side effects, and to determine whether there may be relative differences in the frequency of rare adverse events between different treatment options.

Conclusion

Based on current the evidence, it is not possible to determine whether low-dose naltrexone is effective and safe. Neither is it possible to determine whether there are differences in efficacy between different patient groups.

We identified studies that included people with Crohn's disease, multiple sclerosis, fibromyalgia, cancer, HIV, addiction problems and various chronic pain disorders and opioid dependence. The studies were small, of short duration, had uncertain estimates for effect and safety and other methodological limitations that overall made it impossible to draw any conclusions.

There is a need for well-planned and well-conducted RCTs of long enough duration to reliably capture any effects, to investigate whether effects persists over time, and if side effects occur during long-term use.